Engine Fittings spares & parts for Triumph 1970-74 unit twin models

Key

Part Number

Description

Per

Models

1

82-7333

Engine plate, front, left hand 1 1970-74 T100R, 1970-72 T100C

2

82-7334

Engine plate, front, right hand 1 1970-74 T100R, 1970-72 T100C

3

14-0239

Bolt 3/8 UNF x 3 1 1971-74 T100R, 1971-72 T100C

3

21-2007

Stud, front engine plate 3/8 UNF x 3-1/4 1 1970 All

4

60-4246

Plain washer, 3/8 1 1973-74 T100R

4

S25-2 Triumph

Plain washer 1 1971-72 All

4

S26-1

Spring washer, 3/8 2 1970 All

5

14-1303

3/8 UNF Nyloc half nut 1 1971-74 T100R, 1971-72 T100C

5

14-1303

3/8 UNF Nyloc half nut 2 1970 All

6

21-2006

Stud, 5/16 UNF x 3-1/8″ 1 1971-74 T100R, 1971-72 T100C

7

60-4247

Washer 2 1973-74 T100R

7

S25-3

Plain washer 2 1971-72 All

8

14-1302

Locking nut, 5/16 UNF 2 1971-74 T100R, 1971-72 T100C

9

21-2005

Stud, 5/16 UNF x 4″ 1 1970 T100R

9

21-2083

Stud 5/16 UNF x 4-1/4 1 1971-74 T100R

10

60-4247

Washer 2 1973-74 T100R

10

S25-3

Plain washer 2 1971-72 All

11

14-0302

3/8 UNF nut 2 1971-74 T100R

11

14-0303

3/8 UNF nut 2 1970 All

12

14-0303

3/8 UNF nut 2 1970 All

12

14-1302

Locking nut, 5/16 UNF 2 1971-74 T100R

13

70-7641

EXHAUST BRACKET -chromed 1 1970-74 T100R, 1970-72 T100C

14

70-7642

EXHAUST BRACKET -chromed 1 1970-74 T100R, 1970-72 T100C

15

14-0225

Hexagon bolt, 5/16 UNF x 3″ 1 1971-74 T100R

15

14-0225

Hexagon bolt, 5/16 UNF x 3″ 2 1971-72 T100C

15

21-2006

Stud, 5/16 UNF x 3-1/8″ 2 1970 T100R

15

21-2006

Stud, 5/16 UNF x 3-1/8″ 3 1970 T100C

16

60-4247

Washer 2 1973-74 T100R

16

S25-3

Plain washer 2 1971-72 All

16

S26-3

Spring washer, 5/16 3 1970 All

17

14-0302

3/8 UNF nut 3 1970 All

17

14-1302

Locking nut, 5/16 UNF 1 1971-74 T100R

17

14-1302

Locking nut, 5/16 UNF 2 1971-72 T100C

18

70-4778

HEAD STEADY BRACKET 2 1970-74 T100R, 1970-72 T100C

19

60-4259

Spring washer, 3/8 2 1973-74 T100R

19

S25-1

Plain washer 2 1971 All

19

S26-1

Spring washer, 3/8 2 1972 All

20

14-1302

Locking nut, 5/16 UNF 2 1971 All

20

60-4261

Nut 2 1973-74 T100R

20

S1-52

Locking halfnut, 3/8X26 2 1972 All

21

14-0220

Bolt 5/16 UNF x 1-3/4 1 1970-74 T100R, 1970-72 T100C

22

70-7119

Distance piece 1 1970-74 T100R, 1970-72 T100C

23

70-3434

Spacer, 5/16 x 5/8 x 5/16 1 1971-74 T100R, 1971-72 T100C

24

60-4247

Washer 1 1973-74 T100R

24

82-5532

Plain washer 7/16 x 1 x 1/8 2 1970 All

24

S25-3

Plain washer 1 1971-72 All

25

14-0302

3/8 UNF nut 2 1970 All

25

14-1302

Locking nut, 5/16 UNF 1 1971-74 T100R, 1971-72 T100C

26

82-4229

Plate 1 1970-74 T100R, 1970-72 T100C

27

82-4230

Engine plate mount 1 1970-74 T100R, 1970-72 T100C

28

14-0242

High tensile bolt, 3/8 UNF x 4″ 1 1971-74 T100R, 1971-72 T100C

28

21-2008

Tie stud 3/8 UNF x 4-1/4 1 1970 All

29

60-4246

Plain washer, 3/8 1 1973-74 T100R

29

S25-2 Triumph

Plain washer 1 1971-72 All

30

14-0303

3/8 UNF nut 2 1970 All

30

14-1303

3/8 UNF Nyloc half nut 1 1971-74 T100R, 1971-72 T100C

31

14-0228

Hexagon bolt, 5/16 UNF x 4″ 2 1971-74 T100R, 1971-72 T100C

31

21-2009

Stud, 4-5/16 UNF x 5/16 2 1970 All

32

60-4247

Washer 2 1973-74 T100R

32

S25-3

Plain washer 2 1971-72 All

33

14-0302

3/8 UNF nut 5 1970 All

33

14-1302

Locking nut, 5/16 UNF 2 1971-74 T100R, 1971-72 T100C

34

21-2004

Engine tie stud 3/8 UNF x 7-7/8 1 1970 All, 1972-74 T100R, 1972 T100C

35

82-4197

Spacer 2 1970 All

35

82-5532

Plain washer 7/16 x 1 x 1/8 2 1972-74 T100R, 1972 T100C

36

14-1303

3/8 UNF Nyloc half nut 2 1972-74 T100R, 1972 T100C

37

83-4208

Motor steady strap 1 1973 TR5T

38

14-0113

Bolt 5/16 x 5/8 UNF 1 1974 TR5T

38

14-0126

Bolt, 3/8 x 3/4 UNF 2 1973 TR5T

39

60-2331

Washer 2 1973 TR5T

39

60-2339

Washer 5/16 1 1974 TR5T

40

14-1302

Locking nut, 5/16 UNF 1 1974 TR5T

40

14-1303

3/8 UNF Nyloc half nut 2 1973 TR5T

41

83-3590

Motor plate, front 2 1973-74 TR5T

42

21-2217

Stud 1 1973-74 TR5T

43

14-0225

Hexagon bolt, 5/16 UNF x 3″ 1 1973-74 TR5T

44

60-4247

Washer 3 1973-74 TR5T

45

14-0302

3/8 UNF nut 3 1973-74 TR5T

46

14-0239

Bolt 3/8 UNF x 3 1 1973-74 TR5T

47

60-2331

Washer 1 1973-74 TR5T

48

14-1303

3/8 UNF Nyloc half nut 1 1973-74 TR5T

49

37-2338

Washer 3/8 x 7/8 x 1/8 2 1973-74 TR5T

50

14-0243

Nut 1 1973-74 TR5T

51

14-1303

3/8 UNF Nyloc half nut 1 1973-74 TR5T

52

60-2331

Washer 2 1973-74 TR5T

53

83-4210

Spacer 1 1973-74 TR5T

54

21-2152

Bolt 3/8 UNF 4-1/8 1 1973-74 TR5T

55

60-2419

SPRING WASHER, 3/8 1 1973 TR5T

55

70-2288

Washer 1 1974 TR5T

56

83-3856

Crankcase undershield 1 1973 TR5T

56

83-5174

Crankcase undershield 1 1974 TR5T

57

21-2155

‘U’ bolt 2 1974 TR5T

57

21-2155

‘U’ bolt 4 1973 TR5T

58

60-2320

Washer 4 1973-74 TR5T

59

14-1301

1/4 UNF Nyloc 4 1973-74 TR5T

60

83-4207

Motor steady plate 1 1973 TR5T

61

83-5192

Motor steady strap left 1 1974 TR5T

61

83-5193

Motor steady strap right 1 1974 TR5T

62

21-2221

‘U’ bolt 2 1974 TR5T
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk